
RH Side Camber/Caster Adjustment

LH Side Camber/Caster Adjustment

RH/LH Side Camber Adjustment Only

Compatible with Mitsubishi Lancer EVO 6-9
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It is recommended to apply
a light RETANING COMPOUND 

such as LOCTITE #609 

NO. Part Number DESCRIPTION TORQUE 
Nm QTY.

1 DMS-mntprt-
12x1.25 Std m12 x 1.25 Tube Nut 47 2

2 MSI-M6x1.0x16-
SSCS Stainless Steel Cap Screw 7 2

3 m6x1 x 40mm 
SSCS m6 SS Cap Screw (40mm) 7 4

4
MSI-
m10x1.5x30-SS
CS

m10x1.5 Cap Screw 
(30mm) 6
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SECTION E-E
SCALE 1 : 1

Client Parts

APPLY RETANING COMPOUND 
(LOCTITE 609 P.N: 60905) 

TO TUBE NUT THREADS.
TORQUE TO 35 ft. lbs. 
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